
12

PARTS BREAKDOWN

Part No.
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18

Description
Engine
Support stand
Stand pad
Flange Bolt M6x16
Guard
Rubber cover
Flange nut M6
Retainer hopper guard
Flange nut M8
Side Clute
Socket Cap Screw M6x40
Washer 6
Flange Bolt M8x60
Flange
Wheel
Spring pin
Bag
Spring washer 6

Q’ty
1
1
2
5
1
1

15
1

24
1
2
8
4
2
2
4
1
6

Part No.
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

Description
Handwheel
Discharge guard
End Cap
Damper
Washer 8
Spring washer 8
Bolt M8x20
Flange Bolt M6x35
Hopper
Handle
hopper Guard
Retainer hopper guard
Flange Bolt M6x20
Flange hopper guard
Bolt M6x16
Suspender
Backing plate

Q’ty
3
1
4
1

15
15
4
4
1
1
1
1
4
1
3
1
1

1

10

2

3

9

13 9 14 15 16

19
18
12
16

35

20

7
4

4

22

7 3029

32

2827

11

7

12

7

5

4

6

23
24
25

31

33

12

18

17

34

8

19

26
21

21



13

Parts Breakdown – Engine and Rotor Group

Parts Breakdown – Rotor Group

Part No.
1
2
3
4
5
6
7
8
9
10
11

Description
Engine
Flange
Engine plate
Spring washer 8
Hex bolt
Key parallel pin
Bearing spacer
Rotor assembly kit
Washer
Hex head bolts
Washer 8

Q’ty
1
2
1
4
4
1
1
1
1
1
4

Part No.
1
2
3
4
5
6
7
8
9
10
11

Description
Socket head cap screw M10x50
Spring washer 10
Washer 10
Y hammer
Bearing sleeve
Knives plate
Locknut M8
Spring washer 8
Washer 8
Knife
Screw

Q’ty
4
4
4
4
4
1
4
4
4
2
4

2
1

3
4 5

6

7
8

9

10

11

1

2
3

4
56

78

910

11



14

PARTS BREAKDOWN - CHIPPER HOUSING GROUP
Part No.

1
2
3
4
5
6
7
8
9
10
11
12

Description
Engine plate
Rotor assembly kit
Rotor house
Chipper back cover
Hex bolt M6x16
Flange nut M8
Vacuum inlet cover
Hex bolt M8x16
Spring washer 
Washer
Wheel rack
Flage nut M6

Q’ty
1
1
1
1
1
18
1
3
3
3
1
1

123

4

5

6

7

6

8 9 10
11

12


